

Hospital Encounter

7/17/2014 Hospital Visit

Stephanie Anne Ebel | MRN: 56747087

Patient Demographics

Patient Name	Sex	DOB	SSN	Address	Phone
Ebel, Stephanie Anne	Female	Age 8/20/1949 (64 y.o.)	xxx-xx-8223	59 CAMINO REAL DR LODI CA 95240	209-368-3035 (Home) 209-329-3152 (Mobile)

Hospital Account# 36125094

Payor	Plan
MEDICARE	PART A&B MCARE

2

Payor	Plan
HEALTH PLAN MCAL MC	S JOAQUIN HLTH PLAN MCALMC

Referring Provider

Teresa de Marco, MD

Allergies

No Known Allergies

Last Reviewed by Chase Williams on 7/3/2014 at 10:46 AM: Review Complete

Preferred Pharmacies

WALGREENS #02961 - LODI, CA - 75 N HAM LN AT 209-369-8575 (Phone)
HAM LANE & ELM STREET 209-369-1729 (Fax)

Current Medications

Medication	Dosage
alendronate (FOSAMAX) 70 mg tablet	Take 70 mg by mouth every 7 (seven) days.
arformoterol (BROVANA) 15 mcg/2 mL inhalation solution	Take 15 mcg by nebulization 2 (two) times daily.
budesonide (PULMICORT) 0.5 mg/2 mL inhalation solution	Take 0.5 mg by nebulization Daily.
CALCIUM ACETATE ORAL	Take by mouth.
D3/RED WINE/RESVERATROL/MALT (SUPER-D3+ ORAL)	Take by mouth Daily.
diazepam (VALIUM) 5 mg tablet	Take 5 mg by mouth every 6 (six) hours as needed for Anxiety.
ferrous sulfate 325 mg (65 mg Iron) tablet	Take 325 mg by mouth 3 (three) times daily.
HYDROcodone-acetaminophen (NORCO) 7.5-325 mg tablet	Take 1 tablet by mouth every 6 (six) hours as needed for Pain.
hydrOXYzine (ATARAX) 10 mg tablet	Take 10 mg by mouth 3 (three) times daily as needed for Itching.
ipratropium (ATROVENT) 0.06 % nasal spray	2 sprays by Nasal route 3 (three) times daily.
lamoTRigine (LAMICTAL) 100 mg tablet	Take 2 tablets (200 mg total) by mouth Twice a day.
lamoTRigine (LAMICTAL) 25 mg tablet	Take 2 tablets (50 mg total) by mouth Twice a day.
MULTIVITS W-IRON,HEMATINIC (SUPER B-COMPLEX ORAL)	Take 1 mg by mouth.
paroxetine (PAXIL) 40 mg tablet	Take 40 mg by mouth Daily.
PHENobarbital (LUMINAL) 30 mg tablet	Take 1 tablet (30 mg total) by mouth 2 (two) times daily.
PHENobarbital (LUMINAL) 64.8 mg tablet	Take 64.8 mg by mouth Twice a day.
predniSONE (DELTASONE) 10 mg	Take 10 mg by mouth Daily.

tablet

simvastatin (ZOCOR) 80 mg tablet Take 80 mg by mouth Daily.

tiotropium (SPIRIVA) 18 mcg capsule for inhalation Inhale 18 mcg into the lungs Daily.

valsartan (DIOVAN) 80 mg tablet Take 80 mg by mouth Daily.